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INSPECTION CERTIFICATE 3.1
ACCORDING TO EN 1024
TA CHEN INTERNATIONAL, INC, Test Cottificate Mo, : EXT/2-1900658 07
5455 OBISFO AVE. Date of tsxme 15,08, 207
[LONG BEACH, CA 906805 F.O. No. : LABSED-STOCK
TOLL FREE: (§00)364-5389 invoice No. & Dats + EXF/22-24/00556 Td 18.06.2022
ITEM DESCRIPTION
STAINLESS STEEL FORGED & FULLY MACHINED FLANGES
s::o Part Code Heat No. Pos Box Na. WiLKgs Grade Ttem Process Route
36 FHL5120 CH-17301 5 4 25578 F3047 04 1F S0RF 300 LBS
1 FHLIWISD CHT3 L] 5 1o 8" WNRF 150 LBS 108
9 | PRy Eleciric Induction Melting, A.0.D.
7 FLILBI¢ CH-17484 b 5 AHan FXMHAL ¥ BLRF 150 LBS Befining Cootinnons Casting & el
Forgi
12 F141 F5040 CH-17164 15 5 S F347 3L 4" 50FF 150 LBS orsing.
k- FMLawDm TH-1T487 " 5 155467 FXMO4I ' WNRF 300 LBS w05
CHEMICAL COMPOSITION (Weight %)
o Part Code c si Mn r s a | e N | cw || w | oruems
E FML5120 .05 047 1.64 0.0 0005 1825 - sm - - 0075 -
1 FIELIWDED Ll 047 1.69 0.00% anns 1828 - 8.1 - - 0075 -
T FI14LPO3O 105 043 1.63 s [HRe k) 1837 - B.06 - - 0.076 -
12 FI4LF50M0 .02 41 1.66 ook 0006 1B.08 - 810 - - b0.063 -
H FaLawozo 0,02 [EL] 170 0038 0.008 18.36 - 501 - - b7 -
MECHANICAL FROPERTIES
Fo Past Cod 0.2% Yield Strength Tensile Strengtt Elongati Reduction of Area Hardness
$rNo. ¢ N/mm® (Ryq5) Nfmm’® (R,) & % {H.B.W.}
x FHLSL2ZD 260 565 55 | 162-166
1 F14L1WDED 169 565 55 7l 162166
7 FILRO3D 283 563 56 7z 160-163
1z FLILFSM0 273 530 53 n 163167
M FELWDZ0 6 559 57 72 158-162
Remarks:
1. The material is soleti led at minj 1050 *C and water quenched.
Z Material is free from mercary and radio-aclive coatamination and is feund within the limils of the backgrotnd radiation.
3. P test 100% satisEactony.
4 Inter-Grannlar Comrosion Test a3 per ASTM A262-15{2021] {Pr.E):- Satisfactory.
5. The material conforms to ASTM A 182 - 20, ASME 5A 182 - 21 & THmension confirmis to ASME B16.5 - 20 Specification.
6. Visnal and Dimensions inspection done and found sabisfactory.
7. The matetial hardoess codforms be NACE MROI7THISO 15156- X205 & NACE MROIO32015.
8. Marking Deatails - MATERTAL SFECIFICATION, SIZE, GRADE, HEAT NO., CHANDAN
4. The malerizl it masofactured finelt in Chandan Steel Mill and is of [ndian Origin.
10.Country of Melt - [NDIA.
f v
We berety certify that. e material described herefn, VY. NARAYANAN
|and supplied are ia compliante with the cequi by of the s, SK. MAMAGER Q. A.
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LANGE 3IN 150# 304
FLANGE IMPORT 304 SS BLIND
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